INSTALLATION INSTRUCTIONS
FOR MOUNTING

LUVERNE GRILL GUARDS WITH THE FOLLOWING MODEL NOS.:
GO300T & GO0325T ON:

2003 AND NEWER GMC SIERRA 1500, 1500HD & 2500 SERIES PICKUPS

1. READ THE INSTRUCTIONS COMPLETELY AND CHECK TO MAKE SURE THAT ALL OF THE
REQUIRED PARTS ARE ON HAND BEFORE STARTING THE INSTALLATION. THE CARTON
SHOULD CONTAIN:

(1) OUTER RING ASSEMBLY
(1) UPRIGHT PACKAGE:
(1) UPRIGHT ASSEMBLY, RH
(1) UPRIGHT ASSEMBLY, LH
(1) BRACKET PACKAGE
(1) END CAP PACKAGE
(1) FASTENER PACKAGE
(1) CUSTOMER SERVICE PACKAGE

REFER TO FIGS. 1,2, 3 & 4 FOR GUARD ASSEMBLY INSTRUCTIONS 2-17

2. PLACE THE CENTER RING ASSEMBLY (1) FACE DOWN ON A SCRATCH-FREE SURFACE SUCH AS
THE SHIPPING CARTON. INSTALL THE RIGHT (2) & LEFT (3) UPRIGHTS ON THE RING ASSEMBLY
(1) AS SHOWN IN FIG. 3, MAKING SURE THEY ARE CENTERED AND PARATLLEL WITH THE BARS
IN THE RING. FASTEN, USING THE 1/2" SERRATED FLANGE NUTS (10) ON EACH OF THE FOUR (4)
STUDS. TIGHTEN ALL FOUR (4) NUTS AT THIS TIME

NOTE 1: WHEN THE UPRIGHTS ARE ATTACHED TO THE RING THEY REST AGAINST THE
SERRATED FLANGE NUTS (10) THAT ARE THREADED ONTO THE STUDS. THE DEPTH OF THESE
NUTS IS SET AS CLOSE AS POSSIBLE AT THE FACTORY (SEE FIG. 5 ON SHEET #2) BUT WHEN
THE GUARD IS INSTALLED THESE NUTS MAY NEED SOME MINOR ADJUSTMENTS TO ALLOW
THE BEST POSSIBLE FIT. WHEN THE UPRIGHT IS ON THE RING THERE SHOULD BE
APPROXIMATELY 1/32" OF GAF BETWEEN THE 1-1/4" DIAMETER TUBES AND THE BOTTOM OF
THE SLOTS IN THE UPRIGHT. THE UPRIGHTS MUST BE DEEF ENOUGH TO ALLOW THE
UPRIGHT CAP TO FIT OVER THE FACE OF THE RUBBER.

3. INSTALL THE TWO UPRIGHT CAPS (7 RH) & (27 LH) ON TO THE RING AND UPRIGHTS AND
FASTEN WITH THE %-20 X 3/8” BUTTON HEAD SCREWS (8), AS SHOWN IN FIG. 4.

NOTE 2: ON THE 2005 MODELS, IT WILL BE NECESSARY TO REMOVE THE SHROUDS THAT
SURROUND THE TOW HOOKS, BEFORE INSTALLING THE GRILLE GUARD. REMOVE THE TWO
SCREWS ON EACH SIDE OF THE FRAME THAT SECURE THE SHROUD TO THE VEHICLE AND
DISCARD.

REMOVE THE GRILL OR FAN SHROUD

4. OPEN THE HOOD AND REMOVE THE SIX (6) PLASTIC RIVETS THAT SECURE THE TOP FAN
SHROUD TO THE GRILLE. . (OPTIONAL PROCEEDURE) [F YOU REMOVE ALL OF THE PLASTIC
RIVETS AND REMOVE THE FAN SHROUD, WITH A LONG SOCKET EXTENSION AND A
UNIVERSAL JOINT YOU CAN REACH THE TOP BUMPER BOLTS WITHOUT REMOVING THE
GRILLE. THIS WILL ALLOW YOU TO MOUNT, ALIGN AND TIGHTEN THE TOP MOUNTING
BRACKETS AND GRILLE GUARD AT ONE TIME.

r E REVISED 130CT04 LVL C
REVISED 2RJULO3 LVL B
TRUCK FQUIPMENT, REVISED 15MAY(03 LVL A

201791 SHEET 1 095EPO2



http://www.carid.com/running-boards.html
http://www.carid.com/luverne-truck-equipment/

10.
11,

12.

REMOVE THE SCREW HOLDING THE FAN SHROUD TO THE RADIATOR SUPPORT.

TO REMOVE THE GRILLE, PULL STRAIGHT OUT ON THE ENDS OF THE GRILLE THAT ARE
BETWEEN THE TOP AND BOTTOM LIGHT HOUSING AND THE CENTER OF THE GRILLE. THE
GRILLE WILL COME STRAIGHT OUT.

REMOVE THE TWO (2) TOP BOLTS THAT SECURE THE BUMPER TO THE FRAME

INSTALL THE TOF RIGHT HAND (12) & LEFT HAND (13) MOUNTING BRACKETS, SPACERS (14),
12mm NORD-LOCK WASHERS (23) AND 12M X 120mm BOLTS (18) ON THE BUMPER, AS SHOWN
INFIGS. 1 & 4.

INSERT THE 7/16" X 3-3/4” HEX BOLTS (19) AND 7/16” LOCK WASHERS (24) INTO THE HOLES IN
THE TOP MOUNTING BRACKETS.

INSTALL THE FOUR (4) RUBBER TRIM CHANNELS (17) ON THE BOTTOM OF THE UPRIGHTS.

SET THE GRILLE GUARD UF TO THE FRONT BUMPER AND MAKE SURE THE BOLTS (19) IN THE
TOP MOUNTING BRACKETS LINE UP WITH THE CAPTIVE NUTS (11) IN THE GRILL GUARD
UPRIGHT.

IMPORTANT! REMOVE THE GRILL GUARD AND TIGHTEN THE M12 BOLTS (18) THAT SECURE
THE MOUNTING BRACKETS TO 117 NM (86.3 ft. Ibs.)

REINSTALL THE GRILLE

13.

14.

15.

16.

17.

SET THE GRILL GUARD UP TO THE FRONT BUMPER AND START THE TOP BOLTS IN THE
MOUNTING CLAMPS INTO THE NUTS IN THE UPRIGHT. FINGER TIGHTEN ONLY.

ATTACH THE BOTTOM MOUNTING BRACKETS TO THE BOTTOM OF THE UPRIGHTS WITH THE
7/16" X 1" HEX BOLTS (20) AND 7/16" LOCK. WASHERS (24). FINGER TIGHTEN ONLY. (REFER TO
DEAWING FIGS. 1, 2 & 3 TO DETERMINE WHICH BOTTOM MOUNTING BRACKET SYSTEM TO
USE.)

IF GUARD IS BEING MOUNTED ON A % TON PICKUP HOOK THE %" X 4” “I” BOLT WITH THE
9/16™ OPENING (21) INTO THE 1-3/16” DIAMETER HOLE IN THE BOTTOM OF THE FRAME AND
THE HOLE IN THE BOTTOM MOUNTING BRACKET. SECURE WITH A '4” SERRATED FLANGE NUT
(10). TIGHTEN THE 7/16” X 1" BOLT (20) IN THE BOTTOM OF THE UPRIGHT. IF THE GUARD IS
BEING MOUNTED ON A % TON 4X4 PICKUP, HOOK THE %" X 4" “J" BOLT WITH THE 1-3/8”
OPENING (22) OVER THE OUTSIDE BOSS ON THE TOW HOOK INSIDE OF THE FRAME AND THE
HOLE IN THE BOTTOM MOUNTING BRACKET. SECURE WITH A %" SERRATED FLANGE NUT (10).
TIGHTEN THE 7/16” X 1" BOLT (20) IN THE BOTTOM OF THE UPRIGHT. IF THE GUARD IS BEING
MOUNTED ON A % TON 4X2 PICKUP, USE A #201775 BRACKET KIT (26) AND INSTALL THE 7/16"
X 4" HEX BOLT AND 7/16” SERRATED FLANGE NUT THROUGH THE %" HOLE IN THE LOWER
SIDE OF THE FRAME. HOOK THE BOTTOM FRAME MOUNTING BRACKET OVER THE 4" BOLT
INSIDE THE FRAME AND FASTEN TO THE BOTTOM UPRIGHT MOUNTING BRACKET WITH THE
7/16" X 1-3/4" BOLT AND FLANGE NUT. TIGHTEN THE 7/16” X 1” BOLT (20) IN THE BOTTOM OF
THE UPRIGHT.

CHECK THAT THE GRILL GUARD IS CENTERED ON THE BUMPER AND THE TOP MOUNTING
BRACKETS ARE IN THE PROPER POSITION. (THE TOP BOLTS SHOULD BE PERPENDICULAR TO
THE BACK OF THE UPRIGHT AND NOT AT AN ANGLE.

TIGHTEN UP THE TOP BOLTS SECURING THE TOP OF THE UPRIGHTS. NEXT TIGHTEN THE
BOTTOM BRACKETING. RECHECK AND TIGHTEN UF THE TOP BOLTS IF REQUIRED.

REVISED 130CT04 LVL C
REVISED 28JULO3 LVL B
REVISED 15MAY03 LVL A
201791 SHEET 2 095EP02




ISERVICE PARTS LIST]

ITEM | PART NO. | QTY DESCRIPTION

l 201731 1 RING WELDMENT - CHROME

1 201768 1 RING WELDMENT - BLACK

2 201782 1 UPRIGHT WELDMENT - CHROME, RH
2 201810 1 UFPRIGHT WELDMENT - BLACK, RH

3 201783 1 UPRIGHT WELDMENT - CHROME, LH
3 201811 1 UPRIGHT WELDMENT - BLACK, LH

4 105302 2 RUBBER EXTRUSION - 22.500"

5 200949 2 TAPPING BAR. - 7.500™

] 200856 2 TAPPING BAR — 11.000™

7 201818 1 END CAP - UPRIGHT, RH

B 105286 2 BUTTON HEAD SCREW — 14-20 X 3/8

9 103715 8 SELF TAPPING SCREW - %4-20 X 5/8

10 100123 10 | SERRATED FLANGE NUT - 113

11 100083 4 CAFTIVE NUT - 7/16-14

12 201624 1 MOUNTING BRACKET - TOP, RH

13 201625 1 MOUNTING BRACKET - TOF, LH

14 103256 2 MOUNTING BRACKET - SPACER, TOP
15 201739 2 MOUNTING BRACKET — BOTTOM

16 201740 2 MOUNTING BRACKET - BOTTOM , 2500
17 201312 4 RUBBER. CHANNEL — 9.500”

18 103440 2 HEX HEAD SCREW -M12 X 1.75 X 120mm, ZF
19 103264 2 HEX HEAD SCREW - 7/16-14 X 3-3/4, ZP
20 103468 2 HEX HEAD SCREW - 7/16-14 X 1, ZP

21 100112 2 “I"BOLT - 44-13 X 4 X 562, ZP
22 104365 2 “I"BOLT - %-13 X4 X 1.375, ZP

23 105949 2 WASHER - 12mm NORD-LOCK, ZP

24 100078 4 WASHER - 7/16 LOCK, ZP
25 105293 4 TUBE PLUG - 01-1/4

26 201775 1 MOUNTING BRACKET KIT - 4X2, 201775
27 201819 1 END CAP — UPRIGHT, LH

REVISED 130CT04 LVL C
REVISED 28JUL03 LVL B
REVISED I5SMAYO03 LVL A
201791 SHEET 3 09SEP(2




2043560 ¥ LIAHS 16L102 :
V¥ IAT EOAVWS! QASIAZY £ %,.Q
g AT E01Nr82 QESIAZE

D INT POLOOEL QESIATY

SdNHld SIMHIS 0051 HOL
MELSAS LEMOYHE ONLLNNOW H3EMO]

L10d X3H FE-T X 9118
1og XEH 1 X 8L

HIHEYM 30T _81/L

H_auu‘.__._”u_wnx.n.m‘_ﬂ 1NY F0NYId 21 _..w. ..%.ﬁ&‘

L108 X3H .1 X 8178
HAHEYA HIOT .91/L

LM AALLYD 912

LIoE XEH .F X 96/

Nl TI0H SLLAWYID .

-

7.

rilfa
s

7

dNVEA

- LHOMN

-

o

(T¥YND HIIK CIANTONI LOM) Silipzé LI 350
2 X ¥ 0052 ¥ AHOOST HOd WALSAS LIMIVHE OMILNNOA HIAMOT

(I agsw oo g oy

T

-
et

W 7 e o 2 o

|\_

o ....Ii.l._.l)
o ..\..I.\.f
i

Loa x3W T X 91/

Lhd
OHINZAD B/E-1 S MEHEYM MOOT-CGHON wWiesz| H_n _w’ ”.
(®an W £'98) AN L11 QL KELHOLL .w..m. ’
1108 XEH weozi X ST X M2l _.. ﬂ
LNN FALLAYD 01/ LANIYHE MTHARE dod ‘: N
L108 XEH WE-E X 814 \h h
HAHSYA HDOT O1/L i W

e

o

S22

ANK AsLLYD B1SL

2

2
i

W,
el
.
LAl

el

i

NS
N N
............. AN N
73]
] AN

(2

SdNAIId ¥ X ¥ 0O0S2 ¥ QHODST
¥0d WALSAS LINOVHE ONIINNOR HAROT




2043860 S LIFHS 16LI0Z
¥ IAT BOAVHNST QISIATYH
3 AT e0Inreg Jasiady
J IAT POLOOET d3SIATH

&
@g ('sat W e98)

HN LIT Ol SLT08 NILHDIL

TVO3d "ON TVIHIS

LS2E00 - "ON TIJON
LO0E0D — ON TAJOW

LEINT SLHUVd HOIAMAS




